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1 CHASSIS PREPARATION ﬁw
v — T DA = : s ABENAS

n SEAL THE EDGES OF GRAPHITE PARTS FOR PROTECTION
TS57710 b=V REDH EZ Y —ILLET,

SANDPAPER
B RNR—/\—

USE SANDPAPER TO SAND SMOOTH THE EDGES
Y RR=N—ZFE>THEADHTLIEEW

OPTION

010257
RX-10SR 2.0 Aluminum Main Chassis

(7075-T6), Flex Version
70759 1T VALY v —

D10236

(010258
RX-10SR 2.0 Aluminum Main Chassis

(7075-T6), Solid Version
CA GLUE k7075:/°15}l/5‘/>‘/r‘/:/‘\7—:/

—
\ APPLY CA GLUE ON ALL THE EDGE OF GRAPHITE PARTS

R
LTOIST74 b= DYMEI RSB EHLTE

SUSPENSION MOUNTS ASSEMBLY
YAV 3RV MOEHIIT

D10182
D10172

OPEN BAG A
BAERIL

010214

D10102

" M3x6 Flathead Screw

FRONT & REAR suspension mount chart,
@ please check page 15.
~.D10102 HARYYIYRIY P ORIE SA-IRTEVET
D10236 RX-10SR 2.0 Main Chassis (2.25mm Graphite) D10182 Suspension Arm Pin Bushing (0/1/2/3/4)
RX-10SR20BAH—RV AL Vv —2 BRIV N T w3 (0/1/2/3/4) 2y b
D10020 Plastic Long Belt Tensioner & Antenna Tube Holder 010214 Aluminum Solid Suspension Mount (B)
NWhTFooaF—&T7VTFRIVE—RY FRIE=X7IVEH ARV 3Tk (B)

D10172  Aluminum Split Suspension Mount (A)
RX-10SRAEE70-75t/\L— F ARV Y 3oV by b (A)

D10102 M3x6 Flathead Screw
IME Z M3 X6mm ﬂjm




CHASSIS & TRANSMISSION

o —ENSTUREYIaT

E F/R BULKHEADS AND MOTOR MOUNT ASSEMBLY . 08 ndhead Screw
FEINNVINYREE—Z— U FDEIHIIT Y7 ¢ v7) D10169

3 Lecionut /
7 D10249 J
o D10167
G

D10116

lﬁ?‘ ~ D10100 [ B |

D10126

3x6x2.5 Ball Bearing

@

0.5MM SPACER IS NECESSARY
BETWEEN MOTOR MOUNT AND
CHASSIS IF USE THIS POSITION
OB TERTS%HE0.5mm
DY LEI—IEE—RZ—IIVE
DREITIATLEEL

NOTE ORIENTATION
fIBZaheT{rEEV

S|

M3x6 Flathead Screw
@ 010221

@ Aluminum Front Spool Cup with
C-Blade, 2 pcs

RIVVTRT A4 —IVAT =AY 7T QEA)

SOLID AXLE ASSEMBLY
010225

1w K7 -
1)y RT7IRIVDFEIIIT D10194 @\ Spring Steel Front Spool Cup with

OPEN BAG B
£KBZEM<

C-Blade (V2), 2 pcs
ATV GRAT 4 —IVAT—)VAY 7 (2EN)

NOTE ORIENTATION
iz ahE T{reEw

D10129

@
© o007~ S
Q@ D10102
mthead Screw D10195

M3x10 Roundhead Screw

FLANGE SIDE
777

D10166 RX-10SR Aluminum Lower Bulkhead (A) D10187 38T Front Spool Set
RX-10SRAE70-75A77 /N ILI A~y K (A) 702 MRT—bEy ~ (38T)

D10167 RX-10SR Aluminum Lower Bulkhead (B) D10186 38T Front Spool Pulley
RX-10SRA70-75A77 /N /LU~y K (B) 70 RAT—=)VA7—1)— (387)

D10168 RX-10SR Aluminum Motor Mount D10194 Front Spool Center Holder
RX-10SA70-75E—2—< 7> k A T=)IVT U RIb

D10169 RX-10SR Aluminum Solid Layshaft Bulkhead (A/B) D10077 Front Spool Cup, 2 pcs
RX-10SRAL >+ 7 bE/INILT N F(A/B) 70Y  RT=)bAYv T (2{EAN)

D10102 M3x6 Flathead Screw D10195 M3x10 Roundhead Screw
D10108 M3x6 Roundhead Screw D10129 10x15x4 Ball Bearing (Rubber Seal)
M3x6 A% > EX 10x15x4 Z/I\—— )L R— L7 ) > 5




TRANSMISSON

cSR=vrq>

c

CENTER GEAR ASSEMBLY
TR —FVDEHIT

D10071 D10255

Xenon Spur Gear 64P / 112T
D10073 (116T

)
D10193 (114T)
D10255 (112T)
010256 (110T)

D10107
M3x4 Roundhead Screw

D10113

M3x4 Set Screw

L

010154

Alfa Coat Alum Center Pulley (20T)
FIVI7A— b7 IVEEVR—T—1)—
(20M)

D10072

GEAR DIFFERENTIAL ASSEMBLY
FY7I7DEHIT

D10067

D10064

D10185

FLANGE SIDE

D10192

\ M2.5x8 Flathead Screw

75|

D10062
D10062

-0

D10063

ol
A1
FILL OIL UP TO THE TOP OF DIFF

CROSS PIN. BASIC SETUP START
FROM 7000CST

] FIUOREYNENDETHAILEA

NTLRED Ly ME7000BE D
JYAVEAIVTE

NOTE ORIENTATION < H sl

MEZEHETIEEN

INSERT DRIVE SHAFT FROM [L(V

THIS SIDE

RZA4Tov 7 METBESRKEUA

ncrEEn

. J
D10184 RX-10SR Gear Differential Set D10067 Differential Washer Set

RX-10SRAEFV 77t b

RX-10SR Gear Differential Case Set
RX-10SRAEF Y7745 —Xtv b
RX-10SR 38T Front Spool / Differential Pulley
RX-10SREB7—1)— (38T)

RX-10S Internal Differential Gear Set
RX-10SAHF VY F 7R N)LFv vy +
Differential Seal Gasket
FYTFIRART Y

Diff Shaft Sealer O-Ring

TI7V% 7 MEOU VY

Aluminum Differential Cup
70-75¥F Y77 Hy T

D10185

D10186

D10062

D10063

D10064

D10066

TURTYYy—tv b

D10071 Aluminum Solid Layshaft

70-75L 12 v 7 b

Plastic Center Pulley Set

L b A N el Rk AV
Shaft Pin 2x9mm
2x9mm> v 7 Y

Shaft Pin 2x12mm
2xX12mm¥ v 7

M5 E-Clip
M5 EU>Y

D10072

D10085

D10089

D10090




= TRANSMISSION

FSoR=wi g
F/R DIFFERENTIAL AND UPPER BULKHEAD ASSEMBLY
FRBEVYTIETVIN—INIVIANY RDEIHIIT
NEII% E\R;\%I\LTA:I;(IEIN
D10127 usAZahETIEEN
LONG BELT SHORT BELT
avoNIbk 3—MNJUk
/ D10068
ﬁmmm

D10108

/ M3x6 Roundhead Screw

SE

OPTION

010124

Aluminum Adjustment Ball Bearing
Hub, 2 pcs

10-75BIEALRT INRT ) VT RIVE—

NOTE ORIENTATION ¥
BECTELCEE, ¢

D10109
3x8 Roundhead Screw

DIFF UP : MORE CHASSIS ROTATION
DIFF LOW : MORE STABLE (BASIC SETUP)
(k) : vv—yO—IVEHEREY

fIE (F) : r—O—IVEDREVET

" el “ D10240
DF10019

Aluminum Upper Link Mount (0)
7vIN—7—1(0)

D10241

D10109
/" M3x8 Roundhead Screw

e
D10240 RX-10SR 2.0 Aluminum Upper Bulkhead D10252 Drive Belt Front (156T)
RX-10SR 2.0A70-7577 v IN—/\Jb 7\ R 78V RSATNVE (156T)
D10241 RX-10SR 2.0 Aluminum Upper Link Mount (1) D10253 Drive Belt Rear (78T)
RX-10SR2.0B7IVEEFR 7 vIN—T—L UV (1) DY RZA4TNIV (78T)
D10169 RX-10SR Aluminum Solid Layshaft Bulkhead (A/B) D10127 5x9x3 Ball Bearing (Rubber Seal)
RX-T0SRAAL <+ 7 FA/INILI Y K (A/B) 5x9x3 ZIN—=2—ILR—=IbRT U T
D10068 Plastic Adjustment Ball Bearing Hub D10129 10x15x4 Ball Bearing (Rubber Seal)
BEHLRT IRT ) VT RIVE— 10x15 SIN—=2—JVR—)URT 1) > 5

D10108 M3x6 Roundhead Screw (mw
M3x6 R% > ERX

D10109 M3x8 Roundhead Screw @MWW
M3x8 RZ > ERX




3

STEERING

RAF77IT

OPEN BAG C

RCzM<

STEERING ASSEMBLY
ARTTV) T DFEHIIT
D10109

" M3x8 Roundhead Screw
@\ D10133

« 3mm Spacer (Steel)
6

D10247

D10093

D10102

M3x8 Rounthead Screw :
F (FUTABA)
S (SANWA/KO) J
10246
010245

ARTT7VYT VZyB—RY)a1—

55 6.0

Alum Steering Limiter (5.5/6/6.5mm)

)
D10025
M3x39mm
NOTE DIRECTION
AEITER
Ql T T T T iﬂ N I EFT |
MOYERISE-Y
Ol ITIrOgr T ) GIEE ——
| = 63mm N ENSURE STEERING RACK MOVE FREELY. n
U > ) ZRFTUIISYIBAL—RICBKDRRLTIEEL,
D10247 Aluminum Steering Mount / Floating Servo Mount D10093 Aluminum 4.3x11.8 Ballstud
1075277V IRHY M TA—F 4 S TH—RIH > b D FT oty (431 gmm | O @Y=y
D10242 Aluminum Bellcrank D10196 3x5.5x1.0mm Aluminum Spacer (Black)
TIWEBNIWISD 3x5.5x1.0mm 7 )b = AX—1—
D10243 Aluminum Steering Center Plate with Bearings D10102 M3x6 Flathead Screw Hjm
FIWZR A Z—1) 29 (R—)bXT ) ) M3x6 ME R
D10025 Plastic Ball Cups (4.3x16mm) D10103 M3x8 Flathead Screw
R—ILIV R (1 0{8A) M3x8 MR
010245 Aluminum Steering Limiter (5.5/6/6.5mm) D10109 M3x8 Roundhead Screw
ARFT7IVT VZvE—RT)a1— M3x8 K2 ERX
D10190 M3x39mm Turnbuckle, Alumimum, Black D10262 5x8x2.5 Ball Bearing (Rubber Seal)
M3x39mm 70-752 —>//\v 7 JU 5x8x2.5 TIN\—/—JUR—)LT 1) 25
D10246 Steel 4.3x17mm Ballstud (Long)

Oy FIY A=)V (43x17mm)




IRXEAELS Sl 3 STEERING

RFTIE
E STEERING ASSEMBLY
ATFT V)T DRI IIT

D10254

D10132

N

FEINE=S) eEaE

| 39mm |

OPTION

010267 ]

NOTE DIRECTION
REITER

M3x20mm Turnbuckle, Titanium
M3x20mmF 2 B2 —/\w 7 )L

M3x14 Roundhead D10126
%EJ 3x6x2.5 Ball Bearing
EE D10108 D10100
j M3x6 Roundhead Screw ( /
C)\
@ D10237

D10116

mkmt
N ()Y
==/ ".Qfq
10020 AN
:

(010156

Front Balance Weight (10g each L/R)
7OV R TSRNTVRTTA b (£HK109)

010159

Aluminum Center Belt Tensioner
VIR % SaVIZ b e

010259

High Flex Upper Deck (2.0mm Graphite)
A—=RYT7vIN—=FTvF (2mm)

010266

Flex Adjustable Upper Deck (2.0mm)
A—=RYT7vI"—=FTvF (2mm)

010260

Center Brace / Battery Stopper Set
Y R=TL—RINy T V=X bv/I\—tv b

010261

Upper Deck Flex Adjuster Set
Yy—YTL—R

D10237 RX-10SR 2.0 Upper Deck (2.0mm Graphite) D10100 M3 Shim Set (0.1/0.2/0.3mm)
RX-10SR20BA—RVT7 viIN\—FTvF M3 > Lty b+ (0.1/0.2/0.3mm)

D10020 Plastic Long Belt Tensioner & Antenna Tube Holder D10108 M3x6 Roundhead Screw
NIWhTFroat—&T7VTFHFRIVA—tY b M3x6 K2 ER

D10254 M3x20mm Turnbuckle, Alumimum, For Steering D10111 M3x14 Roundhead Screw
M3x20mm 70-752—>/\v 7 Jb M3x14 RZ2 >V EX

D10132 Plastic Ball Cups (4.3x13mm)
R—ILIT > K (4.3x13mm)




SUSPENSION

XX
FRONT HUB CARRIER & ARM ASSEMBLY

Y

7V NT YT &YX T —LOHEMHITT

OPEN BAG D
REZRI<

010119
[O=TTIN745.5

FRONT
zark

SR,
i

D10115
M4x8 Set Screw

D10226

D10114

/ ~_D10036

Y
piotos_—

CASTOR INSERT
v RE— A F— b
2 DEGREE -

STANDARD 1

6 DEGREE

Ve
= D10028

R
—
A
P —
=

Outer Suspension Arm Pin (2x23mm)

REAR HUB CARRIER & ARM ASSEMBLY

NOTE ORIENTATION
AEISERELTIEED

GREASE
J1)A

D10081
Cross Joint

*~_D10083 l

THREAD LOCK
T IE&HE]

R EE A
APPLY SMALL AMOUNT CA GLUE
ON TO PERMANENTLY SECURE
THE INSERTS

010205
3x5.5x1.5mm

IEmEERIE D EMERL,
o ERELT< IR
IENTATION
D10084 BLCRED
5mm Aluminum =
Wheel Hub
~._D1009%4
@\\‘\ D10098
O-Ring for
Drive Shaft

NEXT
STEP

D
U
D10040 @ D10109

Steering King
Pin Tube

— M3x8 Roundhead

v

M4x8 Set Screw

A]mm

0115

Y INTFv )7 &Y AT —LODHIIT §
D10078
% _—"" Drive Shaft Cap 3.5mm (Derlin) cur D1
B
(’@-ﬁ REAR D10092
D10080 I
NEXT
STERP

D10084

N

5mm Aluminum
Wheel Hub

" 0-Ring for Drive Shaft

4 =S

i 2.5mm

D10114

D10098

Pin (2x23mm)

Outer Suspension Arm

D10026 Steering Block

ARF7)>ry7avy

Steering Hub Carrier Set

ATV TNTFvUT7EY b
Front & Rear Suspension Arm Set
YRT7—LEy b

Rear Hub Carrier

UYNTHEvUT

Lightweight Steel Joint Axle
ATA=IbT a4 T X

Aluminum Swing Shaft, Rear, 44mm
70-75)VRA VT2 7+, 44mm

D10028

D10226

D10032

D10079

D10080

D10119

D10083

D10092

D10105

D10114

D10128

Spring Steel Double Joint Drive Shaft Set, Front
ATV GRAT 4 —IVBATIVCVD RZ14Tov 7~ (TZOY k)

2x10mm Shaft Pin with Lock Slot
2x10mmAy 720y FAY v T bEY
Aluminum 4.3x12.7 Ballstud

Oy RIY RA—)L (43x12.7mm)
M2x3.5 Roundhead Tapping Screw
M2x35 RZ 2y EVTER

M3x8 Set Screw

M3x8 M EXRY

6x10x3 Ball Bearing (Rubber Seal)
6x10x3 Z/\—2—)LR—)URT 1) >




SUSPENSION

XX

Y

BUILD L/R SIDES
EHDHEHFITEY
<>

o
MOVE FREELY kA7 Y
R (/(e&\g'%

(Y
AN
RN

D10182

D10175

3x5.5xTmm Spacer

D10102
M3x6 Flathead Screw

FRONT HUB CARRIER & ARM ASSEMBLY o
TOVMNTF DT &Y RT— LOBHIIT (G

D10189

M3x30mm

4 D10025 %

NOTE DIRECTION
REITER

010179
Brass Suspension Mount (A)
BREUT AN Y3 VTV by FA)
010180

Brass Suspension Mount (B)
BRI 3o M2y MB)
010181

Brass Suspension Mount (C)
BREUG ANV 3TV by O

DYINTF¥)7 &Y AT —LOEHIIT

BUILD L/R SIDES MOVE FREELY
BE<KLIIE

EADHEHFITEY

<4 ‘?

I(/" I

(2%
I

OPTION

REAR HUB CARRIER & ARM ASSEMBLY

\._D10034

e (7
&P
L D10189
“ = D10025 M3x30mm
4 NOTE DIRECTION
BEICER

D10196 D10093

D10197

3x5.5xTmm Spacer

010141

D10102
M3x6 Flathead Screw

010142

Titanium Coated Front Suspension Pivot Pin (3 x 43mm)
FARAVA—h7OY ARV 38> (3X43m)

Titanium Coated Rear Suspension Pivot Pin (3 x 44.8mm)
FRYA— MV HIARYT 38> (3X44.8mm)

D10025 Plastic Ball Cups (4.3x16mm)
R—IVITV K

D10034 Front Suspension Pivot Pin (3x43mm)
70V ARV 3VEY (3x43m)

D10182 Suspension Arm Pin Bushing (0/1/2/3/4)
YRAITY Ty a2 (0/1/72/3/4) 22y

D10175 Aluminum Suspension Mount (B)
RX-10SRAR70-75H A>3 7> b+ (B)

D10189 M3x30mm Turnbuckle, Aluminum, Black

M3x30mm 70-752—>//\v 7 U
i

D10093 Aluminum 4.3x11.8 Ballstud
Hwy FI> RAR—=)L (43x11.8mm)

]




U SUSPENSION

XX

141 FRONT ANTI-ROLL BAR ASSEMBLY BUILD 4 SETS
ZOY 7Y FA—)bIN—DEHIIT almEs2
wHoALL

OPTION

D10113

010145 M3x4 Set Screw
Anti-Roll Bar 1.4, Front

JOy b7y FO—LIN— (14) v

010146

25.6mm

Anti-Roll Bar 1.3, Rear
U7 rFOo—)biN— (1.3)

/ D10130

@

D10131

/" M3x3SetScrew

D10044

MOVE FREELY
B<EKEIIC

D10041 N\ e °

e,
D10130 _~
REAR ANTI-ROLL BAR ASSEMBLY D10113
Y7 FO—VIN—D§F+31 T REAR ANTI-ROLL BAR POSITION M3x4 Set Screw

7 > F O— b \— OB I &
D10131

D10042

D10041 Anti-Roll Bar 1.3, Front D10025 Plastic Ball Cups (4.3x16mm)
o> b7rFO—/b— (13) R—ILITV R
D10042 Anti-Roll Bar 1.2, Rear D10113 M3x4 Set Screw, 10 pcs
VY7 rFO—biN— (1.2) M3x4 A EXY
D10043 Plastic Anti-Roll Bar Ball Joint, 4 pcs D10130 4x7x2.5 Bearing (Rubber Seal)
TrFO—IVN—R—=bTV a1~ (4EA) AX7x25 SIN—=—VIR—URT 1) > 5
D10044 Aluminum Anti-Roll Bar Bushing, 2 pcs D10131 M3x3 Set Screw, 10 pcs
70-757 FO—)bIN—=T v a1 MEA) M3x3 1 EXY
D10093 Aluminum 4.3x11.8 Ballstud
Oy RIYRE—L (43x11.8mm) MEE’"—”V’




V5 < [ oSS = /],

SHOCK ABSORBERS

A )N—

S

BAG

=

D10050

SHOCK ASSEMBLY
BV IN—DRIHITT

OPEN BAG E BUILD 4 SETS SHOCKS
REEFHL AYN—% ADEHITCET
D10251
D10099
M2 E-Clip

ol

2

D10053
O-Ring
/@ (13x1Tmm)
D10052
D10251

010144
Titanium Coated Shock Shaft

O-RING INSERT INTO THE GROOVE
BICOUVTEANTLEE N

D10048

MOVE FREELY
E<E<&LIIE

FAYA—rEVIN— w7 b (2{EA) |

450 =+

SHOCK Ol

EXTEND THE SHOCK
SHAFT COMPLETELY.
FILL THE SHOCK OIL
INTO SHOCK BODY.
YAy
LTHIELTHS

EU I —A AN EIY S~

@ TR BETANTLEE L,
\._D10047

D10055
WHEN INSTALLING OIL SEALER
CAP ONTO SHOCK BODY,
MOVE THE SHAFT UP EXCESS OIL WILL LEAK OUT
AND DOWN SLOWLY FROM THE FILLED SHOCK
TO REMOVE ALL AIR BODY.
( BUBBLES. 93‘77%‘\"77&“")1‘]\”%%52
avsUv T M E %ﬁt&’-@ M2 \:Z'"f)l/t]‘
@i/(UJ:'Flzijb‘L, IIE-HORNTEET,

BUIN—FAIVAD
KiAasER\NTLIZEL,

D10251

Ny "%

"o

TIGHTEH THE CAP AND
CLEAN OFF ANY EXCESS
OIL ON SHOCK.

Fro TR BNTER
FAIVERELEY

SHOCK LENGTH
22 )N\—

D10057 (2.6 - REAR)
D10058 (2.7 - FRONT)

010140

Destiny Aluminum Shock Spring Retainer
TIVZRTI T T—F—

Part No. DESTINY SHOCK SPRINGS, 20mm

OPTION

E RS D10056 [Shock Spring (2.5), SOFT HUI—RFY25 (2. 8), YTk
D10057 [Shock Spring (2.6), MED.SOFT  |&2/8—R )24 (2. 6), ST4F L YT+
010058  [Shock Spring (2.7), MED BUN—RT )G (2. 7) 2T4T I
D10250 Destiny Short Shock Set, 4 pcs D10051 Destiny Shock Aluminum Ball (5.8mm), 8pcs
RX-10SR2.0B A /\—t v ~ (4&A) RX-10SH70-752 > /\—HR—Jb (5.8mm)
D10251 Destiny Short Shock Body Set, 1 pair D10052 Destiny Shock Shaft, 2 pcs
RX-10SR2.0B AV /I\—KRF1—1v b (IX7) RX-10SAHA > /IN\—2+ 7~ (2{EA)
D10047 Destiny Shock Plastic Parts Set D10053 O-Ring (13x1Tmm), 5 pcs
RX-T0SBA v IN—=TZ\—Ytv  (2X7) 0 >4 (M13xITmm) 58 A
D10048 Destiny Shock Maintance Parts D10054 Silicone O-Ring (Shock Shaft), 8 pcs
RX-10SHT IV YAV IN—2 % T M AHA R AIN—F> )07 (8EA)
D10050 Destiny Shock Piston (4 holes), 4 pcs D10055 Destiny Shock Absorber Membrane, 4 pcs

RX-10SFH A NA >V IN—EX +> (41EA)

BUN—BEAT 75 s




SHOCK ABSORBERS

A )\N—

FRONT SHOCK ASSEMBLY
TV M IN—OR T

D10238

M3x8 Roundhead Screw

INTIAL POSITION
HEARE

D10108

MOVEFREELY
BE<EIKKSIC

REAR SHOCK ASSEMBLY
A5 IN— DT

INTIAL POSITION
HERE

D10239

M3x8 Roundhead Screw

MOVE FREELY
E<EH<LSIE

D10238

D10239

D10108

D10109

RX-10SR 2.0 Shock Tower Front (3.0mm Graphite)
RX-10SR2.0A—HR>r 78V hrav 27—

RX-10SR 2.0 Shock Tower Rear (3.0mm Graphite)
RX-10SR2.0BA—AR> UV avova27—

M3x6 Roundhead Screw
M6 K% S E X (i
M3x8 Roundhead Screw




DAy i—00 B

BUMPER & BODY POSTS

INVIN— & IRFTH—RX

BUMPER AND BODY POSTS ASSEMBLY
NV IN—&RTA—RALDEHIIT

REAR
U7

OPENBAGF
RFZRI<
D10018

D10195
M3x10 Roundhead

FOR MORE REAR TRACTION, RECOMMEND
REAR BODY POSTS MOUNT ON REAR SIDE

FRONT & REAR BODY CUSIONS
ZaVrVYRT—Tvay
INSTALL TO FRONT & REAR BODY POSTS
7OV F&UTRT 4 —KZ B RFTREL

D10134

D10019
Body Clips

i

@
~._D10103

M3x8 Flathead Screw

010183

D10021

010135

Front Bumper Support, Graphite
A—RYNVN=TL—X

‘ ~_D10104

M3x10 Flathead Screw

010148

Carbon Bumper Upper Brace
A—RYNVIN=T vIN\=TL—R&

8

D10103

@ @ M3x8 Flathead Screw

D10018 Plastic Front and Rear Body Post Set

NTA—RA LY

Body Clips
R7T4—E>

D10019

D10021 Plastic Bumper Set

ININ—t v b

010183 Urethane Foam Bumper (Large)

TLRVINVIN—

D10103 M3x8 Flathead Screw

M3x8 MR

D10104

D10134

M3x10 Flathead Screw
M3x10 ME R

Body Cusions, 10 pcs
M3x10 ME X




7 ELECTRIC ITEMS
*H%R

E ELECTRIC ITEMS ASSEMBLY |
AHEOWISF

i

MOTOR (NOT INCLUDED)
E—%— (3)5%)

Pinon Ge
E=AYEv (BI5) N

D10109
M3x8 Roundhead Screw

(NOT INCLUDED)
AE—Farro—>— (35%)

RECEIVER

(NOT INCLUDED)

BER G
DOUBLE TAPE

(NOT INCLUDED)
WET—7 )

30mm/40mm COOLING FAN
(NOT INCLUDED)

30mm/40mmo —U > 577

D10109 M3x8 Roundhead Screw




A S =) B RO TeRn~ TIRES

BATTERY AND TIRES ASSEMBLY
N T — &ZA VDI ST

D10248

Aluminum Battery Bracket Set
TIVZBNY T —=HA K

N\\
TR
BATTERY ( )
(NOT INCLUDED)
Ny T )—(BI5%)
BATTERY TAPE
(NOT INCLUDED)
J
///'
g@b \ Yo ,
~._D10102 f—

M3x6 Flathead Screw

OPTION

010265

"
17 5
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New design lower 7075 alumium suspension mounts provide even greater range of adjustment for the front
and rear suspension. Using different combinations of eccentric bushings for fine adjustment of toe-in and
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